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| TETANUS ANTITOXIN B.P.
PACKAGE LEAFLET: INFORMATION FOR THE USER

Tetanus Antitoxin solution for injection in ampoule
Antitoxin can be used both for prophylaxis and treatment of Tetanus.

Please read carefully the entire leaflet before taking the medicinal product

because this document encloses important information.

- Keep the leaflet, you may have tore-read the document.

- If you have other questions, ask your doctor or pharmacist for more
information.

- This medicinal product is dedicated to you personally. Do not give the
medicinal product to other persons. It could be harmful for them, even in
case of identical symptoms of disease.

- If one of the side effects is noticed or if you notice a side effect not
described in the package leaflet, talk with your doctor or your pharmacist.

WHAT DOES THIS PACKAGE LEAFLET ENCLOSE ?

1. WHAT IS TETANUS ANTITOXIN ANDWHENTO USEIT?

2. WHICH INFORMATION YOU HAVE TO KNOW BEFORE USING TETANUS ANTITOXIN ?
3. HOW TO USE TETANUS ANTITOXIN ?

4. WHICHARE THE POSSIBLE SIDE EFFECTS ?

5. HOW TO CONSERVE TETANUS ANTITOXIN ?

6. ADDITIONAL INFORMATION

1. WHAT IS TETANUS ANTITOXIN AND WHEN TO USEIT ?
Tetanus Antitoxin B.P. is a sterile proteolytically refined solution of globulins.
It is prepared from serum obtained from equines, hyperimmunised with
tetanus toxoid and toxin. It contains € 0.25% phenol as a preservative.
Antitoxin can be used both for prophylaxis and treatment of Tetanus.

2. WHICH INFORMATION YOU HAVE TO KNOW BEFORE USING

TETANUS ANTITOXIN ?
It is important to tell the doctor or nurse if any of the points below apply to you.
If there is anything you do not understand, ask the doctor or nurse to explain.

- In all cases, whether for propylactic or therapeutic use, due precautions must
be taken to avoid any risk of allergy following the administration of this product
as some individuals are likely to be sensitive to equine serum.

- Before giving the serum, therefore, it is always necessary to go into the
previous history of the presence of allergic diseases like asthma, eczema,
hay fever, etc., and also into the history of previous treatment with equine
sera. Such patients should be treated with extreme care and caution.

3. HOW TO USE TETANUS ANTITOXIN ?
Prophylactic use:
Tetanus antitoxin is to be given prophylactically to persons at risk with
infected wounds, wounds contaminated with soil or mud, deep or punctured
wounds and wounds with devitalising tissue damages. A dose of 1,500 IU should
be given subcutaneously or intramuscularly as early as possible after the
wound is received. In severe wounds, the dose may be doubled or trebled and
the antitoxin injected in two or three places around the wound. Prophylactic
use is also to be recommended in case of surgical operations involving
reopening of old scars, piles and fistuale and those in which- faecal
contamination is likely.
Along with prophylactic passive immunisation, it is advisable to initiate active
immunisation with adsorbed Tetanus toxoid.

Therapeutic Use:
For therapy, large doses 100,000 - 200,000 IU of antitoxin should be given very

slowly by intravenous route followed by smaller weekly doses intramuscularly
as required. Some physicians prefer a smaller initial dose of 20,000 IU or so
intramuscutarly. ‘Active immunisation may be initiated when the patient is
cured of the illness.

4. WHICH ARE THE POSSIBLE SIDE EFFECTS ?

In any case, either for prophylactic use or for therapeutic use, it is important to
take precautions against possible allergic reactions especially for people witha
known allergy to sera of equine origin.

In a very small minority of cases, however, a severe shock resembling an
anaphylactic shock develops within a few minutes of administration of serum,
and some of these cases, if not immediately and properly treated, may prove
fatal.

5. HOW TO CONSERVE TETANUS ANTITOXIN ?
Tetanus Antitoxin should be stored in the dark between 2°C to 8°C.
DO NOT FREEZE

6. ADDITIONAL INFORMATION
Each ampoule contains
Tetanus Antitoxin 1500 1U
Preservative < 0.25% Phenol

If any unusual signs or symptoms occur then immediately inform your doctor.
Please refer package leaflet before use.

Marketing Authorization Holder:
INSTITUT PASTEUR DU MAROC -
1 Place Louis Pasteur 20360, Casablanca, Maroc
Name and address of the Manufacturer
Manufactured by:

a‘ SERUM INSTITUTE OF INDIAPVT. LTD.

e @ 212/2, Hadapsar, Pune 411028, INDIA
Last date when this package leaflet has been verified:

26.06.2017

Prescribing and dispensing conditions
Product subject to hospital prescription.

Information reserved to health professionals
Medical product requiring special monitoring during treatment.
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PHARMACIE DUNE D'ANFA Patente N°: 35690121
FILDA AZMI ROUISSI N°R.C. : 335426
1", AVENL)E DRISS SLAQUI Compte
CNSS : 6748406
Id.Fiscale : 40190195
Tél: 0522393030 ICE : 001597623000079
S - - Le:  09/04/2019
Mme circe GAROFALO
 FACTURE: 2794 du:09/04/2013
Q¢ | Désignaton | PrixPPV | Montant | TVA
| lﬂiAUGMENTIN 1G/M125MG/24STS | 222,00i 222,00 7,00%)|
‘ | 3 |CELEBRE)( 200MG BT10 CP @ 89,00 89,00 7,00%
| ‘ 1 ‘NO-DOL FEN 400MG/30CP | 30,00 30,00 7,00%)|
_ 1 ‘OEDES 20MG BT/14 CP | 52,80‘ 52,80 7,00%|
| , 1 SERUM ANTITETANIQUE PASTE | 29,00 29,00 7,00%)|
Total TTC 422.80
Droits de timbre 1.06

L Net a payer 423.86

Arrétée la présente facture a la somme de :QUATRE CENT VINGT TROIS DIRHAMS ET QUATRE-VINGT SIX

CTS
[t [ oWt | v | mC |
17.00% | 700 | 39514 2766 422,80
| 395,14 27,66 422,80
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FACTURE

FACTURE N° : 700/2019

Casablanca, le 09/04/2019

Nom patient : Mme CIRCE GAROFALO

Examen(s) réalisé(s) RADIOGRAPHIE DE LA MAIN : 300

INJECTION : (SAT) 50 DH

PHARMACIE : 200 DH

MEDECIN : PR.D.COHEN : 400 DH

Montant .950 DHS

ARRETTE LA PRESENTE FACTURE A LA SOMME DE :
NEUF CENTS CINQUANTE DHS
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Casablanca le: 09/04/19

NOM : MME. GAROFALO CIRCE

EXAMEN : RADIOGRAPHIE DE LA MAIN DROITE FACE ET PROFIL

- Présence d’une petite solution de continuité osseuse partielle siégeant
au niveau de la téte de la phalange distale du 3¢me doigt de la main
droite.

- Absence d’autre anomalie de densité osseuse.

- Interlignes articulaires respectées

Cordialement
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